
STEP 1 STEP 2 

PART LIST HARDWARE LIST 

Back Rest1

Seat 2

Lsf Arm 3

Rsf Arm 4

Cross Bar 5

6

1 pc

1 pc

1 pc

1 pc

1 pc

Jcbc Bolt M6 x 
70mmA

Barrel Nut   M6 x 
13mm

B

Wood Dowel M8 x 30mmC

Allen Key D

Jcbc Bolt  M6 x 
40mmE

Flat Washer  M6 x 19mmF

Leveler  
G

*DO NOT TIGHTEN BOLTS UNTIL COMPLETELY ASSEMBLED.

Pg 1 of 2

ASSEMBLY INSTRUCTION  LOVE SEAT

2 pcs

2 pcs

6 pcs

2 pcs

4 pcs

1 pc

5

x4

C
3

4

Support Leg
1 pc

1 pc

x2 B

D

A
x2



STEP 3 

STEP 4 

STEP 5 

STEP 5 

↓

FULLY TIGHTEN ALL JCBC BOLTS 

Pg 2 of 2

Gx1

6 x1

x4

D

A

1

2

ASSEMBLY COMPLETE 

F
E

D

x2




